
IOSR Journal of Engineering (IOSR JEN)                                                              www.iosrjen.org  

ISSN (e): 2250-3021, ISSN (p): 2278-8719  

PP 63-68 

Sustainable Development for Smart City                                                                                                     63 | Page 

Swami Keshvanand Institute of Technology, Management and Gramothan Jaipur- 302017, Rajasthan 

 

“Analysis of Performance and Life Cycle Cost of Sequencing 

Batch Reactor A- Literature Review” 
 

Anant Kumar Nagar
(1)

, Saurabh Singh
(2) 

aknskit@gmail.com, 2016pce5409@mnit.ac.in 
1
. Ug Student, Civil Engineering Department, Skit, Jaipur, Rajasthan, India

 

2
. Assistant Professor, Civil Engineering Department, Skit, Jaipur, Rajasthan, India 
[...]
condition is present, which promotes denitrification. Anaerobic conditions can also be achieved during the 

mixed-fill phase. Under anaerobic conditions the biomass undergoes a release of phosphorous. This release is 

reabsorbed by the biomass once aerobic conditions are re-established. This phosphorous release will not happen 

with anoxic conditions. 

 

Aerated Fill – Under an aerated-fill scenario, both the aerators and the mechanical mixing unit are activated. 

The contents of the basin are aerated to convert the anoxic or anaerobic zone over to an aerobic zone. No 

adjustments to the aerated-fill cycle are needed to reduce organics and achieve nitrification. However, to achieve 



“Analysis of Performance and Life Cycle Cost of Sequencing Batch Reactor A- Literature Review” 

Sustainable Development for Smart City                                                                                                     65 | Page 

Swami Keshvanand Institute of Technology, Management and Gramothan Jaipur- 302017, Rajasthan 

denitrification, it is necessary to switch the oxygen off to promote anoxic conditions for denitrification. By 

switching the oxygen on and off during this phase with the blowers, oxic and anoxic conditions are created, 

allowing for nitrification and denitrification. Dissolved oxygen (DO) should be monitored during this phase so it 

does not go over 0.2 mg/L. This ensures that an anoxic condition will occur during the idle phase. 

 

2.2 REACT  

This phase allows for further reduction or "polishing" of wastewater parameters. During this phase, no 

wastewater enters the basin and the mechanical mixing and aeration units are on. Because there are no 

additional volume and organic loadings, the rate of organic removal increases dramatically. Most of the 

carbonaceous BOD removal occurs in the react phase. Further nitrification occurs by allowing the mixing and 

aeration to continue—the majority of denitrification takes place in the mixed-fill phase. The phosphorus 

released during mixed fill, plus some additional phosphorus, is taken up during the react phase. 

  

2.3 SETTLE 

During this phase, activated sludge is allowed to settle under quiescent conditions—no flow enters the 

basin and no aeration and mixing takes place. The activated sludge tends to settle as a flocculent mass, forming 

a distinctive interface with the clear supernatant. The sludge mass is called the sludge blanket. This phase is a 

critical part of the cycle, because if the solids do not settle rapidly, some sludge can be drawn off during the 

subsequent decant phase and thereby degrade effluent quality. 

 

2.4 DECANT  

During this phase, a decanter is used to remove the clear supernatant effluent. Once the settle phase is 

complete, a signal is sent to the decanter to initiate the opening of an effluent-discharge valve. There are floating 

and fixed-arm decanters. Floating decanters maintain the inlet orifice slightly below the water surface to 

minimize the removal of solids in the effluent removed during the decant phase. Floating decanters offer the 

operator flexibility to vary fill and draw volumes. Fixed-arm decanters are less expensive and can be designed to 

allow the operator to lower or raise the level of the decanter. It is optimal that the decanted volume is the same 

as the volume that enters the basin during the fill phase. It is also important that no surface foam or scum is 

decanted. The vertical distance from the decanter to the bottom of the tank should be maximized to avoid 

disturbing the settled biomass. 

 

2.5 IDLE 

IDLE is the phase between discharging the treated effluent and before filling the reactor again. This 

time can be effectively used to waste sludge. The frequency of sludge wasting is determined by the net solids 

increase in the reactor for each cycle, and the mixing and aeration equipment capacity. After sludge wasting, 

aeration and/or mixing can be provided, depending upon the overall system objectives. Alternatively, IDLE can 

be eliminated altogether. In instances where operation of SBR does not include an IDLE period, as noted earlier, 

sludge wasting may be achieved by solid wasting from the mixed liquor during the REACT phase. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



“Analysis of Performance and Life Cycle Cost of Sequencing Batch Reactor A- Literature Review” 

Sustainable Development for Smart City                                                                                                     66 | Page 

Swami Keshvanand Institute of Technology, Management and Gramothan Jaipur- 302017, Rajasthan 

III. Physical parameters 

 
The effluent PH is increasing with time. At 1.12.2013 PH is 6.8 and at the date of 02.02.2013 PH is 7.3. 

 
Table 2: COD Removal efficiency 

 



“Analysis of Performance and Life Cycle Cost of Sequencing Batch Reactor A- Literature Review” 

Sustainable Development for Smart City                                                                                                     67 | Page 

Swami Keshvanand Institute of Technology, Management and Gramothan Jaipur- 302017, Rajasthan 

 
            SOURCE; American Journal of Engineering Research (AJER) 2014

1. Average BOD at inlet is 134.63 mg/l with maximum of 151 mg/l and minimum of 113 mg/l respectively. 

After the advanced treatment, average BOD at outlet was observed to be 5.36 mg/l. Maximum BOD at effluent 

is 7 mg/l. Effluent BOD is within standard limits of discharging in the creek.  

2. The overall BOD removal efficiency is 96 %.  

3. The concentration of total suspended solids at inlet was observed to be 135.64 mg/l with the removal 

efficiency of 92.74% of which about 18.67 % of suspended solids were removed in degritor (primary treatment) 

itself.  

4. The overall total suspended solids removal efficiency is 92.74%

IV. Life Cycle Cost Of SBR Treatment Process 
Rate of interest is 10% 

1.Effluent BOD,mg/l 

 
2.Average,Area,m2per MLD 

    

3.Capital Cost(in Lakh) 
 

4.Eletricity Costs In 2011(in Lakh) 

 
5.Eletricity Costs in 2031 (In Lakh) 

 

6.Maintenance Costs in 2011(in Lakh) 
 

7.Maintenance Costs in 2031)(in Lakh) 

 

8.Manpower Costs In 2011(in Lakh) 

 

9.Manpower Costs In  2031 (in Lakh) 
 

10.Chemical Costs In 2011(in Lakh) 

 
11.Chemical Costs In 2031(in Lakh) 

 

12.Total LCC Cost/ MLD (in Lakh) 
 

   <10 

    
   450 

 

   98.022±26.350 
    

   3.349±0.383 

 
   136.018±15.593 

     

   1.383±1.924 
 

   56.187±7.146 

  

   0.356±0.00812 

 

   14.493±0.327 
     

   2.390±0.1868 

 
   144.746±7.623 

    

   441.360±54.859 

 

 

The LCC analysis of SBR was Calculated at 10% rate of interest and time period taken 20years from 

2011to 2031. The cost is given in lacs per MLD.The chemical cost at 2031 is very high as compare to other cost. 

The maintenance cost at 2031 is too much in comparison of other cost. 

 

V. Advantages 
 Equalization, primary clarification (in most cases),biological treatment, and secondary clarification can be   

achieved in a single reactor vessel. 

 Operating flexibility and control. 

 Minimal footprint. 



“Analysis of Performance and Life Cycle Cost of Sequencing Batch Reactor A- Literature Review” 

Sustainable Development for Smart City                                                                                                     68 | Page 

Swami Keshvanand Institute of Technology, Management and Gramothan Jaipur- 302017, Rajasthan 

 Potential capital cost savings by eliminating clarifiers and other equipment. 

 

VI. Disadvantages 
 A higher level of sophistication is required (compared to conventional systems), especially for larger 

systems, of timing units and controls. 

 Higher level of maintenance (compared to conventional systems) associated with more sophisticated 

controls, automated switches, and automated valves. 

 Potential of discharging floating or settled sludge during the DRAW or decant phase with some SBR 

configurations. 

 Potential plugging of aeration devices during selected operating cycles, depending on  the aeration system 

used by the manufacturer. 

 Potential requirement for equalization after the SBR, depending on the downstream processes. 

 

References 
[1]. (Wastewater Technology Fact Sheet Sequencing Batch Reactors, EPA     932-F-99-073 September 1999, in U.S.) 

[2]. (WATER AND WASTEWATER TREATMENT TECHNOLOGIES - Sequencing Batch Reactors: Principles, Design/Operation 

and Case Studies - S. Vigneswaran, M. Sundaravadivel, D. S. Chaudhary) 
[3]. (NEW ENGLAND INTERSTATE WATER POLLUTION CONTROL COMMISSION 116 John Street ■ Lowell, MA 01852-

1124) 

[4].  Performance Evaluation of 25MLD Sewage Treatmen(Prachi N. Wakode, Sameer U. Sayyad 2014) 
[5]. Life Cycle Cost Assessment of Different Sewage Treatment Technologies- A Case Study (singh,MNIT) 

[6]. Gautam, S., Ahmed, S., Dhingra, A., and Fatima, Z. (2017) Cost-Effective Treatment Technology for Small Size Sewage Treatment 

Plants in India.  Journal of Scientific & Industrial Research, 76(April): 249–254. 
[7]. Jafarinejad, S. (2017) Cost estimation and economical evaluation of three configurations of activated sludge process for a 

wastewater treatment plant (WWTP) using simulation.  Applied Water Science. Springer Berlin Heidelberg, 7(5): 2513–2521. doi: 
10.1007/s13201-016-0446-8. 

[8]. Khalil, N., Sinha, R., Raghav, A.K., and Mittal, A.K.(2008) UASB Technology for Sewage Treatment in India: Experience, 

Economic Evaluation and its Potential in Other Developing Countries. Twelfth International Water Technology Conference,  pp. 
1411–1427. 

[9]. Koul, A. and John, S. (2015) A Life Cycle Cost Approach for Evaluation of Sewage Treatment Plants. International Journal of 

Innovative Research in Advanced Engineering,7(2): 2349–2163. 
[10]. Pirani, S., Natarajan, L., Abbas, Z. and Arafat, H. (2012) Life Cycle Assessment of Membrane Bioreactor Versus Cas Wastewater 

Treatment : Masdar City and Beyond.  The Sixth Jordan International Chemical Engineering Conference, (March): 1–10. 

[11]. Verma, K. (2016) Hybrid Disinfection of Sewage Using Chlorine and UV/Ozone in Series to Optimize the Process. Ph.D. Thesis, 
Environmental Engineering, MNIT Jaipur. 


